
 
 
 
 
 
 

TEST REPORT      Job No./Report No TR2085484      Date:1 March 2022      Page 1 of 5 

 

“This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, 
for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document . 
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result table. 
Unless otherwise requested SGS applies shared risk decision rule. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 
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In this Test Report tests marked (1) are included in the IAS Accreditation Scope of this Laboratory. 
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MAXIM CERAMICS Sp. z o.o. 

Maksymilianowo 40 64-060 Wolkowo 

 

 

 

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

Sample No. Sample Description 

A AMERICANO DUO BLUE/WHITE, AMERICANO PURE WHITE/BLUE, AMERICANO SMALL DUO 

BLUE/WHITE, AMERICANO SMALL PURE WHITE/BLUE, BARREL PURE WHITE/BLUE, BARREL 

SUPREME BLACK/BLUE, DIEGO WHITE/BLUE , ELEPHANT BLUE/WHITE, FIORD BLUE, FRESH 

WHITE/BLUE, HANDY BLUE/WHITE, HANDY PURE WHITE/BLUE HANDY SUPREME BLACK/BLUE, 

ILONA BLUE/WHITE, JOY WHITE/BLUE, LOFT PURE WHITE/BLUE, LOFT SUPREME BLACK/BLUE, 

MINI SPECTA BLUE/WHITE, MODERN WHITE/BLUE, NOEL COBALT, OPEN WHITE/BLUE, RICO 

BLACK/BLUE, RICO WHITE/BLUE, ROUND BLUE, SONATA BLUE/WHITE, TOMEK CLASSIC AZURE, 

TOMEK ART WHITE/BLUE, TOMEK ART. DUO WHITE/BLUE, TOMEK CLASSIC BLUE/WHITE, 

TOMEK CLASSIC BLUE, TOMEK SMALL BLUE/WHITE, TOMEK SUPREME BLACK/BLUE, TOMMY 

ART WHITE/BLUE, TOMMY BLUE, TOMMY WHITE/BLUE, VIVA BLUE/WHITE.       

 

Client’s reference No. : TR  2085484 

Sample Receiving Date : 22 February 2022 

Test Performing Period : 22 February 2022~01 March 2022 

   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 

Performed Test Summary: Selected test(s) as requested by client against Client’s performance standard. 
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Test Parameters Result 

Chemical tests  A1 

FCM - Leachable Lead and Cadmium M 
 

Remarks M = Meets client’s requirement 

 F = Does not meet client’s requirement 

 I  = Inconclusive 

 * = No specified requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 

 Residual sample can be returned to client if requested. 

 
The test results relate to the tested items only.  

Test reports without SGS seal and authorised signatures are invalid. 

 

                             Issued in Istanbul 

                             Signed for and on behalf of 

                             SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 

 

Mert Kurtuluş 

Hardline, C&H Customer Services 

Supervisor  

Bora Şirinbilek yetkilimüdür 

Hardline and C&H Testing Services Manager  
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Component List / List of Materials for Chemical Test 
 

Sample 
No. 

Sample Description Material 
No. 

Component Material Colour 

A AMERICANO DUO BLUE/WHITE, 
AMERICANO PURE WHITE/BLUE, 

AMERICANO SMALL DUO BLUE/WHITE, 
AMERICANO SMALL PURE WHITE/BLUE, 

BARREL PURE WHITE/BLUE, BARREL 
SUPREME BLACK/BLUE, DIEGO 

WHITE/BLUE , ELEPHANT BLUE/WHITE, 
FIORD BLUE, FRESH WHITE/BLUE, HANDY 
BLUE/WHITE, HANDY PURE WHITE/BLUE 
HANDY SUPREME BLACK/BLUE, ILONA 
BLUE/WHITE, JOY WHITE/BLUE, LOFT 
PURE WHITE/BLUE, LOFT SUPREME 

BLACK/BLUE, MINI SPECTA BLUE/WHITE, 
MODERN WHITE/BLUE, NOEL COBALT, 
OPEN WHITE/BLUE, RICO BLACK/BLUE, 

RICO WHITE/BLUE, ROUND BLUE, SONATA 
BLUE/WHITE, TOMEK CLASSIC AZURE, 
TOMEK ART WHITE/BLUE, TOMEK ART. 

DUO WHITE/BLUE, TOMEK CLASSIC 
BLUE/WHITE, TOMEK CLASSIC BLUE, 
TOMEK SMALL BLUE/WHITE, TOMEK 
SUPREME BLACK/BLUE, TOMMY ART 
WHITE/BLUE, TOMMY BLUE, TOMMY 

WHITE/BLUE, VIVA BLUE/WHITE.       

A1 İnner main Ceramic White 
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Leachable Lead and Cadmium1 

Test Method : With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis by 
ICP-OES 

Product Category : Category 2  

Simulant Volume : 0,330 L of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 1,96 dm2 

Height : 75,0 mm 

Diameter : 40,0 mm 

 

 A1 

Reporting Limit  
(mg/L) 

Permissible Limit  
(mg/L) Test Items 

Result(s) (mg/L) 

Trial 1 Trial 2 Trial 3 Trial 4 Average 

Released Lead  n.d. n.d. n.d. n.d. n.d. Category 2: 0,10  Category 2: 4,00  

Released Cadmium  n.d. n.d. n.d. n.d. n.d. Category 2: 0,01  Category 2: 0,30  

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 1,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not exceed 
25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters 

5. According to 84/500/EEC, if the result of the first tested article does not exceed the limit by more than 150%, three more 
identical articles can be tested. The final result is passed if the average result does not exceed the limit with none of the 
articles exceeding the limit by more than 50%. 
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* * *  End of Test Report  * * * 
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